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www.vartest.com

ISO/IEC 17025 Certified Third Party Test Report

DATE: May 1, 2019 FILE: CLEANB.AO42619A

CLIENT: CleanBrands, LLC ATTN: Samantha Bendik
240 Bald Hill Road
Warwick, RI 02886

SAMPLE IDENTIFIED BY CLIENT AS:

Mattress Encasement Submitted
Manufacturer: Cleanbrands LLC

Name: CleanRest Pro Mattress Encasement
Color White

BLUE LABEL SERVICE

TEST PROCEDURE: TEST RESULTS:

MULLEN BURSTING STRENGTH

(ASTM D3786):
MANUFACTURED SEAM OF
KNIT MATTRESS COVER:

- SPECIMEN 1: 106 psi

- SPECIMEN 2: 100 psi

- SPECIMEN 3: 99 psi

- SPECIMEN 4: 75 psi

- SPECIMEN 5: 116 psi
99.2 psi

COMMENT : Sample was clamped at areas marked by

client.

See attached images of sample in test
apparatus.
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The findings and results in this test report apply only to the specific sample(s) submitted to us by the
client for testing.
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